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SAMPLE DESCRI PTION dients Ref: "Sundance"
Leat her hide Col our: Tan
Appr oxi mat e mass: 557g/ n2
Appr oxi mat e thickness: 1mm
End use: Uphol stery

THESE RESULTS MUST BE CONS|I DERED | N CONJUNCTI ON
W TH THE COMMENTS ON THE FOLLOW NG PAGE( S)

Mat eri al Specification provided by client:
Nom nal conposition: Leather

AS/ NZS Si mul t aneous determnination of lgnitability, Flane
1530.3 - 1999 Propagati on, Heat Rel ease and Snoke Rel ease
RESULTS: Face tested: Face
Date tested: 08.10.2009
Mean St andard Error
Ignition tine 4.07 mn 0. 05
Fl ame propagation tinme Ni | S Ni |
Heat rel ease integral 72. 4 kJ/ m2 2.6
Snoke rel ease, log d -1.3732 0. 0505
Optical density, d 0.0437 /m
Nunber of specinmens ignited: 6
Nunber of specimens tested: 6
REGULATORY INDICES: Ignitability |ndex 16 Range 0-20
Spread of Flane |ndex 0 Range 0-10
Heat Evol ved | ndex 2 Range 0-10
Snoke Devel oped | ndex 3 Range 0-10

Conmrent s:
These results only apply to the speci men nounted, as described in this report.

The results of this fire test may be used to directly assess fire hazard,
but it should be recognized that a single test method will not provide a full
assessnment of fire hazard under all fire conditions.

The reaction of thin unsupported flexible materials to flane

i mpi ngemrent can be assessed in accordance with AS 1530. 2.

Where materials of thickness |ess than 2mmthat are sufficiently
flexible to be bent by hand around a mandrel of 2mm di aneter

or less are subjected to the test described herein, they should
al so be subjected to the test in AS 1530. 2.
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Each test specinen had an unattached backi ng of 4.5mmthick
fibre reinforced cenent board.

Each test specinen was restrained on the exposed face by a |ayer
of gal vani sed wel ded square nmesh nmade from w re of nom nal

di aneter 0.8mm and noni nal spacing 12mmin both directions and
the assenbly clanped in four places.

To allow free novenent of sanple during testing all corners were fol ded away
fromthe cl anps.

177547 1 ( END OF REPORT ) PAGE 2
© Australian Wool Testing Authority Ltd A This Laboratory is accredited by the National Association of Testing Authorities, Australia, for:
Copyright - All Rights Reserved NATA -Chemical Testing of Textiles & Related Products : Accreditation No.

-Mechanical Testing of Textiles & Related Products : Accreditation No. 985
v -Heat & Temperature Measurement : Accreditation No. 1356

This document is issued in accordance with NATA's accreditation requirements. Samples, and their
identifying descriptions have been provided by the client unless otherwise stated. AWTA Ltd makes no
warranty, implied or otherwise, as to the source of the tested samples. The above test results relate only to the
sample or samples tested. This document shall not be reproduced except in full and shall be rendered void if
ammended or altered. This document, the names AWTA Product Testing and AWTA Ltd may be used in

advertising providing the content and format of the advertisement have begen approved in advance by the -
M/a/o* M/

Managing Director of AWTA Ltd.
AEL A. JACKSON B.Sc.(Hons)

'ANAGING DIRECTOR

0204/11/06 APPROVED SIGNATORY



		AWTA Product Testing T: +61 3 9371 2400 F: +61 3 9371 2499 E: textiles@awta.com.au
	2009-10-12T15:55:29+1100
	Kensington VIC
	AWTA Product Testing
	Signed to verify originator of document




